



TEST REPORT

Report No. MAN:HL:1548006902

ISSUE DATE: 13-Sep-2024



**GREENLAM INDUSTRIES LIMITED**  
VILLAGE-PATERH BHONKU, P.O PANJEHRA,  
TEHSIL NALAGARH, DISTT. SOLAN, HIMACHAL PRADESH- 174101  
INDIA  
**CONTACT PERSON:** MR. GSRA SHARMA

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**  
**SAMPLE DESCRIPTION** GREENLAM HIGH PRESSURE DECORATIVE LAMINATE SUEDE 0.8 MM

**LAB PROVIDED DETAILS:**  
**CONDITION OF SAMPLE** COMPLETE AND OK  
**THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES:** SGS PUNE LABORATORY  
**SAMPLE RECD ON** 02-Sep-2024 **TESTING PERIOD :** 02-Sep-2024 - 13-Sep-2024

**SUMMARY OF TEST RESULTS:**

TESTS	PASS	FAIL	REMARKS
ASBESTOS TEST			SEE RESULT

Remarks: P=Pass

F=Fail

**TEST(S) RESULT & METHOD:** PLEASE REFER TO NEXT PAGE(S). RESULTS APPLY TO THE SAMPLE AS RECEIVED

Per Pro SGS India Pvt. Ltd.

**SANDIP BHUSHAN**  
**TECHNICAL MANAGER**  
**Authorized Signatory-Mechanical**

Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

**TEST REPORT**

**Report No. MAN:HL:1548006902**

**ISSUE DATE: 13-Sep-2024**



NON ACCREDITED TEST(S)

**TEST RESULT:**

**ASBESTOS TEST:**

**Method:** With reference to JIS A 1481-1 (2016) ISO 22262-1 (2012); Analysis was performed by Stereo Microscope (SM), and Dispersion Staining Polarized Light Microscope (DS-PLM). And screening qualitative Analysis by XRD.

**Reference:** JIS A 1481-1 (2016) ISO 22262-1 (2012) Shimadzu Application Note-Surface Analysis Business Unit.

TEST NAME	TEST RESULT	REQUIREMENT
Chrysotile (CAS No.: 12001-29-5)	Negative	/
Amosite (CAS No.: 12172-73-5)	Negative	/
Crocidolite (CAS No.: 12001-28-4)	Negative	/
Anthophyllite (CAS No.: 77536-67-5)	Negative	/
Tremolite (CAS No.: 77536-68-6)	Negative	/
Actinolite (CAS No.: 77536-66-4)	Negative	/

**Tested Item:** GREENLAM HIGH PRESSURE DECORATIVE LAMINATE SUEDE 0.8 MM

**Note:**

- Test has been sub-contracted to ISO/IEC 17025 accredited laboratory.
- Testing has been performed as per customer request.

## TEST REPORT

Report No. **MAN:HL:1548006902**

ISSUE DATE: **13-Sep-2024**



Sample as Received



\*\*\*\*\*END OF REPORT\*\*\*\*\*